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     AGGREGATE GRADING ANALYSIS
Client Smalldene Midlands Ltd

Sample Ref. 24.435

Source Armoury Road, Small Heath

Material Description 4-10mm

Date of Sample 3rd December 2024

Date of Test 12th December 2024

Sample Weight 750

Sieve Cum. Weight % Weight % Passing Limits % Pass/

Size Retained Retained By Weight Fail

20.0mm 0.00 0.0% 100.0% 100 PASS

14.0mm 15.00 2.0% 98.0% 98-100 PASS

10.0mm 87.00 11.6% 88.4% 85-99 PASS

4.0mm 712.00 94.9% 5.1% 0-20 PASS

2.0mm 732.00 97.6% 2.4% 0-5 PASS

PAN 750.00 100.0%

Moisture % 4

The material tested complies with BS EN 12620 grading requirements

Signed Dated 12th December 2024


